hidea_logo

Clamping

SPARE_PARTS

SPARE PARTS:

NO.
CODE
DESCRIPTION
QTY
1
AMP0104147
Hexagon nylon lock nut
1
2
AMP01080314
Orifice plate
1
3
AMP092201010308
Clamp bracket (left)
1
4
AMP01070325
Nylon gasket
2
5
AMP092201010309
Clamp bracket (right)
1
6
AMP0104049
Hexagonal bolt M8 x 135
1
7
AMP0104402
Hexagonal bolt & flat gasket assy M6 x 10
2
8
AMP01080316
Tilt lock hook assy
1
9
AMP01090314
Tension spring, locking hook B
1
10
AMP01090313
Tension spring,locking hook (A)
1
11
AMP0104409
Hexagonal bolt & flat gasket assy M6 x 35
6
12
AMP092201010312
Cap, swivel bracket
1
13
AMP092201010310
Bracket, swivel
1
14
AMP0104138
Hex Nut M6
1
15
AMP01070328
Angle adjusting pin
1
16
AMP01020312
bolt cushion tube
1
17
AMP0104027
Hexagonal bolt M6 x 120
1
18
AMP0104406
Flat gasket & Bolt
2
19
AMP01010311
pressure plate, adjusting bracket
1
20
AMP01070326
Antifriction pad
2
21
amp01090312
Torsional spring (B)
1
22
amp01080315
Angle adjusting bracket
1
23
amp01090311
Torsional spring (A)
1
24
amp01060322
Handle rubber sleeve
1
25
amp01060323
Lock washer assy
1
26
amp01041979
Thin flat head socket shank rivet
1
27
amp01070327
Lock handle
1
28
amp01020313
Lock screw
1
29
amp0104171
Flat gasket
1
30
amp0104199
Rivet
2
31
amp01070140
Clamping handle
2
32
amp01020311
Clamp bolt
2
33
amp01080118
Clamp plate
2
34
amp01051845
Anode
1
35
amp0104003
Bolt
1

Highest quality and dedicated after-sales service.

Copyright © 2024 HIDEA BY AFTERMARKET MARINE PARTS